
  ISSN: 0975-8585 
 

September – October 2016  RJPBCS   7(5)  Page No. 2189 

Research Journal of Pharmaceutical, Biological and Chemical 

Sciences 

 

Comprehensive performance assessment of the potable water treatment 
plants in El Fayoum governorate, Egypt 

 
Hamada M. Mahmouda,b, Essam A Mohamedc, Mohamed H Khalild, Marwa S Mahgoub*a,e 

 
aDepartment of Environmental Sciences and Industrial Development, Faculty of Postgraduate Studies for Advanced 
Sciences (PSAS), Beni-Suef University, Beni-Suef, Egypt 
bZoology Department, Faculty of Science, Beni-Suef University, Beni-Suef, Egypt 
cGeology Department, Faculty of Science, Beni-Suef University, Beni-Suef, Egypt 
d Geographic Information System department, Holding Company for Water and Wastewater (HCWW), Ministry of Housing 
and New Urban Communities, Egypt 
eCentral Laboratories, Fayoum Drinking Water and Sanitation Company,  Ministry of Housing and New Urban Communities, 
Egypt 

 
ABSTRACT 

 
With the increasing interest of the government of Egypt to the importance of the field of water 

production and supply, many new drinking water treatment plants (DWTPs) were either constructed or 
extended during the past few years to provide safe and aesthetic drinking water in sufficient quantities. 
Performance evaluation of these plants is an essential parameter to be monitored and evaluated for better 
understanding of operating difficulties in DWTPs. The treatment efficiencies of 5 conventional and 5 direct 
filtration DWTPs were investigated and compared. Comparative evaluation of certain physical, chemical and 
biological characteristics of raw and treated water has been used to show the efficiency of the removal of 
some pollutants. 720 treated and 648 raw water samples were collected with the rate of one treated and one 
raw water sample from each DWTP monthly during the period from January 2010 to December 2015. Water 
quality index (WQI) of treated water was calculated. The results indicated that the water treatment plants 
provide drinking water with acceptable quality coping with Egyptian guidelines and international standards. 
The exceptions are mainly concerned with the increased turbidity in direct filtration DWTPs and residual 
aluminum in all DWTPs, with fluctuation in non-conformity of iron and manganese due to some defects in 
estimation of dosage of the added chemicals, in addition to the deficiency of periodic maintenance rather than 
design problems. Increasing care of maintenance of water treatment units, control of added dose of alum and 
chlorine is advised to increase the desired water quality. 
Keywords: Drinking water treatment, Conventional DWTPs, Direct filtration DWTPs, WQI. 

 

 
 
 
 
 
 

 
 

 
 

 

 

 

*Corresponding author 



  ISSN: 0975-8585 
 

September – October 2016  RJPBCS   7(5)  Page No. 2190 

INTRODUCTION 
 

The provision of safe drinking water plays a critical role in preventing the incidence of many water 
transmissible diseases. As it interacts with the environment, water becomes polluted and laden with solids in 
suspension or in solution, clay particles, various salts, manufacturing residues, vegetable wastes, living 
organisms and organic matter [1]. The trend towards urbanization in the last century and the exposure of 
water sources to contamination by wastewater discharge is posing ever-increasing challenges with respect to 
supplying human population with safe drinking water. Over one billion of the world population lack access to 
safe water and more than three million die every year from water-related diseases [2]. The situation in Egypt is 
more stressful because of the increased rate of population growth, especially in the urban areas that far 
exceeds the rate of increase of the world population (~1.8%) [2].  

 
The health-based criteria for the quality of drinking water, set by national and international health 

organizations, include limits on the levels of some chemicals and count of potentially harmful microbes or 
bacteria. Number of technical and aesthetic target values should be also considered for household water [3]. 
The main factors that must be considered in developing DWTPs include the raw water quality and its temporal 
pattern, the required treated water quality, regulatory requirements, and other factors such as plant size, site 
conditions, availability of skilled laborers, degree of automation required, economics, …etc [4]. The treatment 
assessment aims to describe the pathogens and pollutants reduction that represent the performance of 
DWTPs. After regular monitoring, water assessment should be done by using Water Quality Index (WQI) as a 
useful statistical approach for simplifying, reporting and interpreting complex information obtained from any 
body of water over the study period. WQI values show the rate of suitability of water for human health and 
consumption whether water is potable or not. It is a single numeric expression that represents a large amount 
of data related to water analysis [5].  

 
The system applied for drinking water treatment in Egypt includes pre-chlorination, coagulation using 

aluminum sulfate, flocculation, sedimentation, filtration and post-chlorination. Substances that are removed 
during the process of treatment include bacteria, algae, viruses, fungi, solids, minerals such as Fe, Mn, S and 
other chemical pollutants. Besides treatment, a monitoring plan that includes source water protection by 
multi-barrier approach and maintenance of the distribution system integrity to consumers’ taps is also 
necessary. In Egypt, a plan for big WTPs has been prepared to provide safe potable water for rural areas and 
secondary cities. This plan was in need of time, so a decision for using the water treatment compact units was 
taken as a temporary solution. Now and after about 22 years of their application, about 560 of these compact 
units have been constructed in Egypt [6] and the compact units become one of the options for production of 
potable water as a permanent solution in rural areas of Egypt for both villages and towns [7]. After progress, 
the technology of the water treatment compact unit has been improved and developed to be direct filtration 
DWTPs.  

 
The rate of water production from the conventional treatment systems in Egypt is about 

17000m3/day. Coagulation-flocculation process is a major step in the production of potable water allowing the 
removal of colloidal particles [8]. The main difficulty is to determine the optimum coagulant dosage related to 
the characteristics of raw water. Coagulant overdosing resulted in high treatment costs as well as public health 
concerns, while insufficient dose leads to a failure to meet the water quality targets and less efficient 
operation of the water treatment plant [9]. These conventional DWTPs are characterized by a good intake 
pump station, slow and rapid mixing of coagulants added, clarifiers, sedimentation as well as slow or rapid 
sand filtration. In the direct filtration developed compact units, water is treated in the same manner as in 
conventional systems, but in the compact systems filters are reduced the sand filters [10]. Treatment consisted 
of direct filtration raw water enters the plant through a channel in which alum coagulant is added in-line 
coagulant dosing before the one stage rapid sand filter or through a two stages filtration [1]. This design is 
characterized by its low potable water production rate (30 l/S), with a retention time that doesn’t exceed one 
hour. Furthermore treatment efficacy varies due to production flows, filtration backwash cycles and chemical 
dosing control loops (Fig.1). 

https://en.wikipedia.org/wiki/Algae
https://en.wikipedia.org/wiki/Virus
https://en.wikipedia.org/wiki/Fungi
https://en.wikipedia.org/wiki/Mineral
https://en.wikipedia.org/wiki/Iron
https://en.wikipedia.org/wiki/Manganese
https://en.wikipedia.org/wiki/Sulfur
https://en.wikipedia.org/wiki/Pollutants


  ISSN: 0975-8585 
 

September – October 2016  RJPBCS   7(5)  Page No. 2191 

 
 

Fig.1: Direct filtration and conventional drinking water treatment process scheme. 

 
A lot of studies have been conducted in DWTPs in Egypt, including Donia, 2007 [11], Abdel hamid, 

2012 [12], Hegazy, 2012 [1] and Fareed, 2013 [13]. The current study is the first attempt to assess the quality 
of drinking water in El Fayoum governorate. To achieve this major objective, this study aimed to:  
 

1. Compare the efficiency of the conventional DWTPs and the direct filtration DWTPs in removing 
different physical, chemical and biological contaminants.  

2. Evaluate the performance of DWTPs in El Fayoum governorate based on water quality parameters 
throughout the study period. 

3. Assess the quality of potable water based on health concerns by using WQI. 
 

MATERIALS AND METHODS 
 
The study area 

 
El Fayoum Governorate have a rural nature with a population of 2.88 million (January 2012 census) is 

occupying a natural closed depression in the Western Desert of Egypt (95 km southwest of Cairo). It extends 
over 6068 km2 between 29°20' to 29°35'N and 30°23' to 31°5'E. El Fayoum Governorate includes six districts 
namely; Fayoum (the town), Tamia, Sennuris, Ibshawai, Itsa and Yosef el sedek. The daily drinking water 
production in El Fayoum Governorate from five conventional and five direct filtration drinking water treatment 
plants (DWTPs) is 747,728 cubic meter. The used type of filtration is rapid sand filtration with the exception of 
New Quhafa DWTP is slow sand filtration (Table 1 and Fig. 2b). 

 
Table1: Drinking Water Treatment Plant (DWTP) description 

 

Code 
Name of 
DWTPs 

Type DWTP 
Design 

Date of 
operation 

production 
capacity 

day /3m  
Water source name 

Type of water 
source 

T1 Tamia Conventional 2009 170,000 
Tirat el jizah from 

River Nile 
Nile 

T2 New elazab Conventional 1998-1201  360,000 Bahr Hassan wassef Canal 

T3 Old elazab Conventional 1940 129, 700 Bahr Hassan wassef Canal 

Post-chlorination 

Alum Pre-chlorination 



  ISSN: 0975-8585 
 

September – October 2016  RJPBCS   7(5)  Page No. 2192 

T4 New quhafa Conventional 1993 25,920 Bahr Yousef Canal 

T5 Old quhafa Conventional 1926 25,920 Bahr Yousef Canal 

T6 Senores1,2 Direct filtration 1997 2,0961  Bahr Senors 
elaomomy 

Sub-canal 

T7 Kaser elbasel Direct filtration 1989 6,048 Bahr elgarak Sub-canal 

T8 El prince Direct filtration 2008 6,048 Bahr elberns Sub-canal 

T9 Abo gander Direct filtration 2008 6,048 Bahr kasr elbanat Sub-canal 

T10 El rayan Direct filtration 1996 6,048 Bahr kasr elbanat Sub-canal 

 

New 

elazab  . 

48%

 
 

Fig.2 (a) Map of geographical location of DWTPs in El Fayoum governorate, (b) Chart of water production percent of 
conventional and compact unit water treatment systems to overall water production in El Fayoum governorate. 

 
Analyses 
 
Water analyses 
 

Water samples were collected from five conventional (T1:T5) and five direct filtration (T6:T10) DWTPs 
during the period from January 2010 to December 2015.  Twelve Physicochemical parameters, five major 
anions, four major cations, fifteen metals, four bacteriological characters and total algae count in each sample 
of collected water samples were evaluated according to standard methods for examination of water and 
wastewater [10]. All analyses were conducted at the Water Quality Central Laboratory, El Fayoum Drinking 
Water and Sanitation Company, El Fayoum- Egypt which is accredited according to ISO/IEC 17025.  

 
Water quality index 
 

WQI was calculated by the CCME WQI model [14] which consists of three measures of variance 
(scope, frequency and amplitude). These three measures of variance combine to produce a value between 0 
and 100 that represents the overall water quality and thus ranking it into one of the following five categories 
as in Table 2. Water samples of individual DWTPs are collected and analyzed for 41 physico-chemicals, 